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Sample Information @
Aquabase Fiberglass
Sample Name ; i Sample Type s Sample Number e
Reinforced Plastic
Productor Guangzhou Al Resin Co., Ltd Date Product ——
Test Information
Measure . ) Test Individual
Test Items : Test Standard Technical Requirement
Unit Results Judgment
Gross heat of combustion :
MJ/kg | GB/T 14402-2007 <3.0 2.5 Compliant
(PCS)
FIGRAg 3\ W/s GB/T 20284-2006 <120 87 Compliant
Ma2) << the edge of
t
LFS m | GB/T 20284-2006 Pefseot | vEs | Compliant
the specimen
THR 404 M] GB/T 20284-2006 <75 4.6 Compliant
SMOGRA */s* | GB/T 20284-2006 <180 14 Compliant
52
TSPsoos m’ GB/T 20284-2006 <200 63 Compliant
Flaming droplets / particles :
g eaplEsp — | GB/T 20284-2006 do NO NO. | «Compliant
in 600s y -
Conclusion | The inspected items are satisfied the technical requirements of GB 8624-2012 aboul é[asa A(A2-s2,d0).
R " Scope of use: Theme Park Finished, Interior / Exterior Decorative, Sculptute ﬁPropé'*Molding & Casting,
emar '
Decorative Panels.
Laboratory .
No.2, Keyan Road, Guangzhou, Guangdong, China IHIIII Illﬂ
address:
1TWro319o00112
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Certified by: \«_7‘;& ’.1; Checked by: g)?_z‘ '$‘ Checked by: \%7 -E- -
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Guangzhou Building Materials Institute
Limited Company
Test Report (Continue)

Report No:  V03-19000329 (E)

Description of GB/T 20284-2006 specimen:

I. According GB/T 20284-2006, the specimen is composed with long wing and short wing, the dimension of
long wing is 1500mm»=1000mm and short wing is 1500mm»S00mm.

2. According GB/T 20284-2006, specimen is free standing and no support in the test. The distance between

specimen and backing board is 80mm; the backing board is calcium silicate boards with a density of 900 Iig/ﬁl/?

%

thickness of 12mm.

Specimen photos before and after the test

Before the test

Long wing (left) Short wing (right)
After the test

Long wing (left) Short wing (right)
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GB/T 20284-2006 EEHGATI T,
L. &8 GB/T 20284-2006, wlF: i KRAERAM, KRF 1500mnX 1000mm, £E R F 1500mmX 500mm:
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O30 A e R R

WL ASHT

mE o)
38 5

HE H)

F2u, am





